

certificate  
no. **PS 09100003**  
dated **03.02.2011**

European notified body  
Identification number 0299

Translation

## GS Test Certificate

**Product designation:** safety net S-A2-Q100

**Type:** Original 1; Original 2

**Intended purpose:** safety net for arresting a person's fall from a height, in accordance with the safety regulations for nets used for fall arrest purposes (BGR 179, July 2000 edition)

**Testing based on:** EN 1263-1:2002-04 (D)

**Related report:** 08 1 0725

**Remarks:** Prod.-Id. 08 1 0725/vdijk/original1original2 Prod.-Gr.: 508.03  
Control measures are required according to the Rules of Procedure for Test Certification carried out by the Test and Certification Bodies in DGUV Test

**Testing based on:** Net yarn made of polyamide, black, plaited,  
Border rope made of polyamide, nominal diameter 11 mm; border rope of type Original 1 with all round rope stitching

**Related report:**

**Remarks:** Extension of the validity of the GS-Examination Certificate no. 09100003 dated 26.11.2009

The type tested meets the requirements specified in article 7 para. 1 sentence 2 of the German Equipment and Product Safety Act.  
The holder of the certificate is entitled to affix the GS mark shown overleaf to the products complying with the type tested. At that, the holder of the certificate shall observe the conditions specified overleaf.  
The present certificate including the right to affix the GS mark will become invalid at the latest on:

**02.02.2015**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification of September 2010.



PZBD4E  
07.10



Postal address: Postfach 1653 • 42760 Haan • Office: Zwengenberger Str. 68 • 42781 Haan  
Phone +49 (0)2128-576 - 431 • Fax +49 (0)2129 576-400 • E-Mail psa-zs@bgbau.de • www.zs-bgbau.de